Ohio Water Environment Association
Volume 89:3 | Issue 3 2016

E;uckeye
ulletin

City of Mason
WRF-Plant.-Profile =

Read More Insids

Water Environment

Association
Preserving & Enhancing
Ohio’s Water Environment




1991-2016

Ennn“

sServing
Water & Wastewater

" YSanyy,, w PROFESSIONALS

e &' your #1 Source for
Pnnrsssmm : Operations & Maintenance Supplies

with the Products g Expertiss
to
GE I T“F J0R Hﬁ“" jincn 1qq1 USABIueB: mhha nrmcde nperatnrs with the |1i§,1|1ff51 q'JE""t"r SUF'D”EE"

[ i = eect H"’
Request your FREE catalog today! {(J S ABlueBook
Q 800-548-1234 ﬁ www.usabluebook.com A PROUD |“"SUPPLY COMPANY




Disclaimer

The Buckeye Bulletin (BB) is the official
publication of the Ohio Water Environment
[...]
offers the Envision Sustainability Professional (ENV SP)
credential. To date, there are over 4,500 professionals
worldwide who have earned the ENV SP credential.
While 98% of ENV SPs are from the US and Canada,
there are credentialed users in 20 countries around the
world. Across the US, there is at least one ENV SP in
every state. California is leading the pack with 660 and
Ohio has 70.

S1-100
1OE-200
m 20E-300
= 301-500
w501

Top: Countries with Envision Sustainability Professionals.
Bottom: States with Envision Sustainability Professionals.

35



TEcHNIcAL ARTICLE

The ISI Public Information Committee created a
poll for public sector professionals on their use of
Envision. Results indicate that 72% of respondents
have a sustainability plan or communicate to their
stakeholders about addressing sustainability issues in
projects. Of the 75% of respondents that have heard
of Envision, 40% are using Envision (the checklist or
scoresheet). 27% t of their employers have a directive or
commitment to use Envision, and 30% have mentioned
or required Envision when procuring consultants.

In March, ISI announced the release of a redesigned

Poll Results

Have a sustainability
plan or communicate
to their stakeholders
about addressing
sustainability issues in
projects.

Public Sector Use of Envision

Have a directive or
commitment to use
Envision

Have a mentioned or
required Envision when
procuring consultants

Elaine A. Flinn, ME, ENV SP is the Ohio Infrastructure
Manager for MCKISSACK & MCKISSACK. McKissack
& McKissack (McKissack) is a national architectural,
engineering, and construction services firm that has
earned a strong reputation for consistently delivering high
quality projects and programs for government and private
sector clients.

36

website. Now is a great time to earn the Envision
Sustainability Professional credential or try the
Envision scoresheet for project assessments. Visit
wwuw.sustainableinfrastructure.org to see these new
features:

é A Learning Center that includes ISI’s blog, case
studies, links to webinars and articles, and other
educational resources.

é A streamlined login portal that includes your
projects, credentials, and membership information.

é A completely redesigned Project Scoresheet that
allows for quicker project assessments and score
calculations as well as collaboration opportunities
among team members.

More information on the industry’s adoption of
Envision is available in the Governing article The
New Tool Helping Cities Build Sustainably (Daniel
C. Vock, September 2015). The article Envisioning
More Sustainable Infrastructure by Jessica Stoikes
(March 2016) at ForConstructionPros.com describes
the Envision assessment of the I-4 Ultimate highway
project in Florida. The CE News editorial When Budgets
Are Tight, Invest in Sustainability by Anthony Kane
(December 2015) discusses the need for a change in
infrastructure development processes.

For additional information on ISI, Envision, and our
community of practice, please consider visiting our
website for the latest news and blog posts, subscribing
to the ISI Envision email newsletter, joining our
LinkedIn group, following us on Twitter (@ISIEnvision),
and subscribing to our YouTube channel.

Institute for
‘I Sustainable
e Infrastructure

i

Denise Nelson, PE, ENV SP, LEED AP, is the Vice President
for Public Education at the Institute for Sustainable
Infrastructure (ISI). ISI is the non-profit organization
founded by APWA, ACEC, and ASCE to administer

Envision

Buckeye Bulletin - Issue 3 | 2016



McKissack & McKissack is a national architectural, Infrastructure Services

engineering, program and construction management Environmental Engineering « Water and Wastewater Treatment Plants
firm with 25 years of experience working with clients to
envision and deliver building and infrastructure projects
that enrich people’s lives and empower communities to Rails and Public Transit Infrastructure, Construction & Contract Management

Traffic Engineering Green Infrastructure/ CSO/SSO, Design and Planning

flourish nationwide. Roads, Bridges, Highways

) |

DC Water- Blue Plains Advanced Wastewater Treatment Plant —

Cincinnati Cleveland Columbus Detroit Mec cl

Midwest Region T 614.512.0740 www.mckissackmw.com ‘

Master of Engineering in

Environmental
Engineering
Online Degree!

Designed for practicing engineers

100% online—earn your degree
while you work

ONLINE PROGRAMS

Advance your technical expertise

GRAD ENGIMEERING S )
2016 Learn the latest engineering methods

and applications

Water and wastewater emphasis

E WI SCONSI N Learn now you can oe a part of this degree program

USNIVERSITY OFF WISCONSEIN -MADSON epd.wisc.edu!nhwea

www.ohiowea.org



PLanT PROFILE

City of Mason \/Vater Reclamation Plant

by Kathleen Wade-Dorman, P.E., Public Utilities Assistant Director,
Bob Beyer, Public Utilities Manager, & Ed Smith, Public Utilities Manager

Beach Waterpark and the annual Western & Southern
Open. In addition, Mason also is home

flow into a brand new Water )

Reclamation Plant, located on to over '34,000 residents, over 500
36 acres at 3200 Mason [ businesses and more than 90
Morrow Milgrove Road. i | ' corporate headquarters or
Since 2006 the City manufacturing operations.

has made  various The City of Mason built its

improvements and original wastewater plant
modifications to the CITY OF O HI1 O in 1964 and underwent two
plant, and constantly expansions because of the

works to operate this plant as - - significant growth experienced
cost effectIi)vely and ef)fﬁciently as wole 7%& 4 ?ﬁwr {M&?m"ﬂ' from tghe late 1g980’s to fhe early
possible. 2000’s. With the last expansion in 1995 fresh
in everyone’s mind, staff realized in early 1999 that the
planning for the next expansion was already needed.

In 2006, The City of Mason began receiving

History The problem was the existing plant was landlocked and

The City of Mason is located in southwest Ohio options of expanding treatment across the Muddy Creek
between Cincinnati and Dayton. Originally founded or designing high rate treatment were not optimal from a
in 1815, Mason is noted in the region for the great cost or operational stand point. City staff began to look
schools and recreational destinations such as Kings toward property that was available one mile downstream
Island amusement park, Great Wolf Lodge, The of the existing plant. After seven years of evaluating

new technology, equipment and finalizing a design and
two years of construction, the new plant was completed
with a design flow capacity of 8.67mgd. The plant was
also designed for future increased treatment capacity.
This would be accomplished by completing incremental
improvements throughout the plant. When completed
these improvements would increase the final design year
treatment capacity to 13mgd.

Treatment Process

The City conveys raw wastewater through seven lift
stations. This wastewater flows into the plant through a
48-inch diameter trunk sewer into one of two wet wells
at the influent pumping station. With three (2-4550gpm
and 1-2100gpm) submersible, centrifugal pumps in
each wet well, the wastewater is pumped through a 36-
inch force main up to the screen and grit building and
then flows through the treatment works by gravity. The
influent pump station is capable of pumping a peak flow
of 26 million gallons per day.

Preliminary treatment first passes through one of two
five foot wide concrete channels. Each channel contains
a mechanical perforated plate screen of stainless steel
panels with 6mm circular perforations that revolve on a
conveyor. The screens include mechanical brushes and
a washing system to prevent clogging. The wastewater
can also be directed to a manually cleaned bar screen
when needed. After screening, the wastewater enters
one of two 14-foot diameter vortex grit removal and
classification units. Each unit is rated at 15mgd. Effluent
flow from the grit collectors drops into a 48” gravity pipe
to the next step in the treatment process, the oxidation
ditches.

Aerial view of City of Mason Water Reclamation Plant.

38 Buckeye Bulletin - Issue 3 | 2016



The two oxidation ditches are Eimco A2C extended
aeration, single stage nitrification, biological nutrient
removal (BNR) reactors with a capacity of 5.6mgd.
Depending on the volume of wastewater coming into
the plant, the MCRT is 18 days, with a MLSS = 4,000
mg/l, F/M Ratio = .075 1b. BOD5/day/lb. MLSS and
an Organic Loading = 19.8 1b. BOD5/day/1000cf. This
process is streamlined for the removal of phosphorus
and nitrogen in three stages which vary in the amount of
oxygen available in the water. The levels of oxygen in the
different zones support different actions by specific types
of bacteria used to treat the waste.

The Anaerobic (No-Oxygen) Zone is the outermost
rectangular tank attached to the end of the oxidation
ditches. In this first stage, phosphorus is released from
microorganisms. Return Activated Sludge (RAS) is also
pumped back to this zone. Underwater mixers are used
to promote contact between the influent sewage and the
RAS.

The second stage, the Low-Oxygen (Anoxic) Zone, is
constantly recycling flow internally with the aerobic
zone. Located between the anaerobic tank and the
oxidation ditches, this process has an opening from the
aerobic zone and does not require gates or pumping of
the internal recycle.

In the last stage, the High-Oxygen (Oxic or Aerobic)
Zone or Oxidation Ditches, phosphorus is taken up
in greater quantity than previously released. Two
underwater aerators (150hp) and the off gas from

Dried Sludge Silo.

www.ohiowea.org

PLanT PROFILE

Full holding tank.

the dryer incorporate air into the water to maintain
sufficient levels of oxygen during this stage. Some of the
mixed liquor in the oxidation ditches is continually being
removed. It is returned back to the anaerobic zone as
RAS or sent off as wasted sludge to the clarifiers.

Final clarification is performed by three (105ft diameter,
14ft depth, weir length of 330ft) settling tanks aided by a
positive suction sludge withdrawal system. The influent
is pumped from under the tank up through a center
influent feed well. The feed well is equipped with baffled
scum ports that permit floating material to escape from
the top of the feed well to where it will be picked up by
the scum rakes. Water is then used to carry it back to
the head of the plant for additional treatment. In addition
Ford-Hall Brushes are used in the tanks to help keep the
edges and weir clear of algal growth.

The effluent from the settling tanks flows through a flow
metered three feet parshall lume and past the medium
pressure, high intensity Trojan 3000Plus UV system. To
disinfect, the wastewater flows across one of two banks
(A&B) of ultraviolet (UV) light that is generated by rows
of long tubular bulbs in two concrete channels. The level
of wastewater in the channels is controlled so that the
bulbs are always submerged, regardless of the rate of
flow through the plant.

The UV system automatically adjusts flow pace to the
intensity of the bulbs according to the flow leaving the
plant. It works similar to a dimmer switch in your home,
but is done automatically. The advantage of flow pacing
is the reduction in power consumption which translates
to a cost savings on the monthly utility bills.

From disinfection, flow is sent to different areas for final
distribution. The majority of the flow passes through a
large trough and over an open cascade, a series of dams
across the channel. This allows the discharged water
to absorb additional oxygen before entering a 48-inch
diameter pipe that conveys it to the Muddy Creek.

A portion of the effluent is sent into an effluent well
that provides a reservoir for the reclaim water pumping
stations that discharge to a local golf course for irrigation,
a community sports park for irrigation and a non-potable
water (NPW) system that serves the WRP and provides

39



PLanT PROFILE

cooling water to the bio-solids dryer, and elutriation
water pumps for the gravity thickener tank. By reusing
treated water in the plant and at the park, the city saves
thousands of dollars a year by not having to purchase
treated drinking water for these purposes.

Plant effluent used for the NPW system and the
reclaimed water system must be chlorinated. No chlorine
is added to the sludge thickener system. Chlorination
is accomplished by pumping sodium hypochlorite
solution into the pump discharge lines. The 15% sodium
hypochlorite solution reacts with the effluent water to
produce chlorine.

The concentrated sodium hypochlorite solution is
stored in two 1,700 gallon polyethylene tanks. Each
tank is about 6.5 feet in diameter and 10 feet tall. There
are three separate sodium hypochlorite pump/control
systems: one to transfer solution between the storage
tanks or into a smaller 300 gallon tank known as a day
tank, the second to pump solution from the day tank to
the NPW system, and the third to pump solution from
the day tank to the reclaimed water system.

Reclaimed Water Systems

The Heritage Oak Park system provides irrigation
water to Heritage Golf Course upon request. Normally,
the golf course requires irrigation water during dry
weather periods, from around May 1 to October 1. Due
to the elevation of the golf course and the length of the
force main to it (about three miles), the reclaimed water
system operates at a very high pressure of around 180
psi. The normal flow when the system is in operation
is about 500,000 gallons per day. Use of the reclaimed
water allows the golf course to avoid purchasing higher-
cost drinking water for irrigation.

Due to public health concerns, systems that provide
treated effluent for irrigation are subject to close scrutiny
by Ohio EPA. The city must at all times maintain a
positive chlorine residual at the point of discharge to the
golf course’s holding pond. The city is also required to do
bacteriological sampling. Mason has been selling water

Vibrating Screen Seperator.

40

to Heritage Club since 1995 and has a very successful
track record.

Similar to the golf course system, the Mason Sports
Park Reclaimed Water System includes a dedicated
system that pumps reclaimed water to the nearby Mason
Sports Park to irrigate the ball fields. The water used
is considered “Class A Effluent” because it incorporates
additional treatment to make it suitable for irrigation.

Sludge Thickener Dilution Water System

The sludge thickener dilution water system provides
unchlorinated plant effluent to the gravity sludge
thickener. The use of dilution water improves the
performance of gravity thickeners and helps eliminate
odors. The thickener dilution water system consists of
two submersible pumps. Each delivers approximately
500,000 gallons per day at low pressure.

Biosolids Processing

The sludge from the settling tank flows by gravity into a
tank and then is pumped. Some of the solids are returned
to the head of the plant as RAS and a portion is sent to a
gravity thickener as Waste Activated Sludge (WAS).

After sludge wasting, the secondary sludge is sent to
the gravity thickener. The design of the gravity thickener
is unusual in that effluent water is sent to the thickener
along with the wasted sludge. The sludge thickener
functions much like a miniature clarifier and is used to
increase the solids content of the waste activated sludge
from about 0.5% to 2%.

Following thickening, the sludge is held in aerated
sludge holding tanks until dewatering. The choice of
dewatering equipment was key because the more water
removed before drying, requires less energy in the drying
process. Therefore, centrifuges were selected early in the
process with a minimum target of 20% total solids going
to the dryer.

Following centrifuge dewatering, the sludge cake is
pumped under high pressure into Komline Sanderson’s

Vortex Grit Collector.

Buckeye Bulletin - Issue 3 | 2016



paddle dryer, an indirect, oil-heated thermal dryer in
order to produce a Class “A” biosolids product. The dryer